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POS. COD. SICMA Q.TA'
TEM SICMA PIN DESCRIZIONE DESCRIPTION Ty

1 6721057 CINGHIA BX-57 BELT BX-57 2
2 6363560 CALETTATORE VK 700 35/60 TAPERED LOCKING UNIT VK 700 35/60 1
3 5642901 PULEGGIA CONDOTTA BX 100x2 DRIVEN PULLEY BX100x2 1
4 34106014 DADO AUTOB. M14x2 DIN 982 6 STOP NUT M14x2 DIN 982 6 10
5 34120014 ROSETTA UNI 6592 M14 Z WASHER UNI 6592 M14 12
6 2020040 SUPPORTO UCFL/208 BEARING UCFL/208 2
7 5002906 COMP. SUPPORTO TENDITORE TENSIONER BELT SUPPORT 1
8 31514050 VITE UNI 5739 M14x50 8.8 Z SCREW UNI 5739 M14x50 8.8 3
9 6384065 CALETTATORE VK 700.1 40/65 TAPERED LOCKING UNIT VK 700.1 40/65 1
10 5402900 ALBERO PULEGGIA CONDOTTA DRIVEN PULLEY SHAFT 1
11 6330655 SPINA UNI 6873 6x55 ELASTIC PIN UNI 6873 6x55 1
12 34129012 DADO AUTOB. M12x1.75 DIN 6927 8 Z STOP NUT M12x1.75 DIN 6927 8 8
13 5852900 PALA DI ESPULSIONE FLYWHEEL BLADE 4
14 5932900 DISCO PORTACOLTELLI BLADE DISK 1
15 31508030 VITE UNI 5739 M8x30 8.8 Z SCREW UNI 5739 M8x30 8.8 8
16 5812900 LAMA PER TAGLIO CHIPPER BLADE 4
17 34120008 ROSETTA UNI 6592 M8 Z WASHER UNI 6592 M8 28
18 34121008 ROSETTA UNI 1751 M8 Z WASHER UNI 1751 M8 7
19 31508016 VITE UNI 5739 M8x16 8.8 Z SCREW UNI 5739 M8x16 8.8 6
20 5002908 COMP. CARTER SUPERIORE TRASM. UPPER TRASMISSION COVER 1
21 34108008 DADO AUTOB. BASSO M8 DIN 985 6 STOP NUT M8 DIN 985 6 7
22 5132916 PROTEZIONE GIUNTO PTO SHIELD 1
23 33108020 VITE AD ALETTE M8x20 UNI 5449 WING SCREW M8x20 UNI 5449 2
24 6320020 SEEGER PER ALBERI D20 DIN 471 CIRCLIP EXTERNAL D20 DIN 471 2
25 2226204 CUSCINETTO 6204 2RS BEARING 6204 2RS 2
26 5782901 RULLO TENDITORE TENSIONING ROLLER 1
27 5002907 COMP. TENDITORE BELT TENSIONER 1
28 5132917 CARTER INFERIORE TRASM. LOWER TRASMISSION COVER 1
29 31508020 VITE UNI 5739 M8x20 8.8 Z SCREW UNI 5739 M8x20 8.8 12
30 6363580 CALETTATORE VK 156 35/80 TAPERED LOCKING UNIT VK 156 35/80 1
31 5642900 PULEGGIA MOTRICE BX 315x2 DRIVING PULLEY BX315x2 1
32 5302901 ALBERO PULEGGIA MOTRICE DRIVING PULLEY SHAFT 1
33 2020035 SUPPORTO UCFL/207 BEARING UCFL/207 2
34 31512040 VITE UNI 5739 M12x40 8.8 Z SCREW UNI 5739 M12x40 8.8 2
35 6350010 SPINA A SCATTO D.10 RELEASE PIN D.10 2
36 5302900 PERNO 3° PUNTO INFERIORE PIN, 3RD LOWER POINT 2
37 34120022 ROSETTA UNI 6592 M22 Z WASHER UNI 6592 M22 2
38 34106022 DADO AUTOB. M22 DIN 982 6 STOP NUT M22 DIN 982 6 2
39 4301589 PERNO 3° PUNTO SUPERIORE PIN, UPPER 3RD POINT 1
40 6351004 COPIGLIAAD “R"D.4 COTTERPIND.4 1
41 5002905 COMP. CASTELLO A 3 PUNTI 3 POINT HITCH 1
42 34106012 DADO AUTOB. M12 UNI 74736 Z STOP NUT UNI 7473 M12 9
43 34100010 DADO UNI 5587 M10 Z NUT UNI 5587 M10 2
44 33710096 VITE OCCHIO STAMP. M10 L=96 SCREW M10 L=96 1
45 5215701 MOLLA TENDICINGHIA BELT TENSIONER SPRING 1
46 31514070 VITE UNI 5739 M14x70 8.8 Z SCREW UNI 5739 M14x70 8.8 2
47 31712040 VITE M12x40 UNI 5931 8.8 Z SCREW M12x40 UNI5931 8.8 8
48 5132905 LAMIERA SUPPORTO UCFL BEARING UCFL SUPPORT 1
49 5132926 PROTEZIONE SUPPORTO UCFL BEARING UCFL SHIELD 1
50 EAX47048-8007 |AX4 480/733 1024010-1504260 CP SS AX4 480/733 1024010-1504260 CP SS 1
51 34108010 DADO AUTOB. BASSO M10 DIN 985 6 STOP NUT M10 DIN 985 6 9
52 5332136 TIRANTE PER DEFLETTORE DEFLECTOR TIE ROD 1
53 5002134 COMP. DEFLETTORE DEFLECTOR 1
54 5832138 LEVA REGISTRO DEFLETTORE DEFLECTOR ADJUSTING LEVER 1
55 5002073 COMP. DIFFUSORE DIFFUSER 1
56 6601020 VOLANTINO D.40 M10x20 A 6 LOBI KNOB M10x20 2
57 6560010 INGRASSATORE A PUNTA M10x1,5 GREASE NIPPLE M10x1,5 UNI 7663-A 2
58 34120010 ROSETTA UNI 6592 M10 Z WASHER UNI 6592 M10 12
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59 31510035 VITE UNI 5739 M10x35 8.8 Z SCREW UNI 5739 M10x35 8.8 1
60 34120016 ROSETTA UNI 6592 M16 Z WASHER UNI 6592 M16 1
61 5532902 BOCCOLA ANTERIORE COPERCHIO BUSHING 1
62 34106010 DADO AUTOB. M10 UNI 7473 6 Z STOP NUT UNI 7473 M10 3
63 5532901 BOCCOLA POSTERIORE COPERCHIO BUSHING 1
64 31510030 VITE UNI 5739 M10x30 8.8 Z SCREW UNI 5739 M10x30 8.8 1
65 5002904 COMP. COPERCHIO CIPPATRICE CHIPPER COVER 1
66 31510025 VITE UNI 5739 M10x25 8.8 Z SCREW UNI 5739 M10x25 8.8 1
67 5132901 PROTEZIONE ALBERO TRASM. SHAFT SHIELD 1
68 6320035 SEEGER PER ALBERI D35 DIN 471 CIRCLIP EXTERNAL f35 DIN 471 1
69 31514045 VITE UNI 5739 M14x45 8.8 Z SCREW UNI 5739 M14x45 8.8 2
70 31514055 VITE UNI 5739 M14x55 8.8 Z SCREW UNI 5739 M14x55 8.8 1
71 5002901 COMP. CASSA CIPPATRICE CHIPPER BOX 1
72 31912035 VITE UNI 5933 M12x35 8.8 SCREW UNI 5933 M12x35 8.8 2
73 31512030 VITE UNI 5739 M12x30 8.8 Z SCREW UNI 5739 M12x30 8.8 5
74 31512035 VITE UNI 5739 M12x35 8.8 Z SCREW UNI 5739 M12x35 8.8 1
75 34120012 ROSETTA UNI 6592 M12 Z WASHER UNI 6592 M12 8
76 5002900 COMP. SUPPORTO CIPPATRICE CHIPPER SUPPORT 1
77 34121012 ROSETTA UNI 1751 M12 Z WASHER UNI 1751 M12 2
78 5002902 COMP. TIRANTE CONTROLAMA KNOCKER TIE ROD 1
79 34129008 DADO AUTOB. M8x1.25 DIN 6927 8 Z STOP NUT M8x1.25 DIN 6927 8 4
80 33010025 VITE UNI 5731 M10x25 SCREW UNI 5731 M10x25 6
81 34106008 DADO AUTOB. M8 UNI 7473 6 Z STOP NUT UNI 7473 M8 11
82 5832902 CONTROLAMA KNOCKER 1
83 5002910 COMP. TRAMOGGIA CHIPPER CHUTE 1
84 31508025 VITE UNI 5739 M8x25 8.8 Z SCREW UNI 5739 M8x25 8.8 3
85 5132927 ANGOLARE FISSAGGIO GOMMA ANCHOR ANGULAR 1
86 5782900 GOMMA PROTEZIONE TRAMOGGIA CHUTE PROTECTION 1
87 5832906 PIATTO FISSAGGIO GOMMA ANCHOR PLATE 1
88 5002911 COMP. COPERCHIO TRAMOGGIA CHUTE COVER 1
89 5002909 CERNIERA COPERCHIO TRAMOGGIA COVER HINGE 1
90 6615624 MOLLA A GAS D15 x d6 x L245 GAS SPRING 1
91 8855001 KIT COPERCHIO TRAMOGGIA CHUTE COVER KIT 1
92 34026008 ROSETTA SCHNORR M8 "SCHNORR" WASHER M8 8




141 2 |SAFETY SLEEVE 1881709 19 19

131 2 |SAFETY RING 1211735

121 2 |SOFT STANDARD CONE 1781723 || 27

1M | 2 |STIFFENING RING 1211733 || 26

10 | 1 | TUBE BEARING (outer tube) 1784710 || 25

9 1 | SAFETY DEVICE: FREE WHEEL (RF1) 1504260 || 24

8 1 |INNER TUBE YOKE 1704029 || 23

7 1 |8x55 1485DIN ROLL PIN (inner tube) 6330855 || 22 | 1 |USER MANUAL 1140910A
6 1 [INNER TUBE 1525034 || 21 [ 1 |INNER DECAL 1140003
5 1 |OUTER TUBE 1524034 || 20 | 1 |OUTER DECAL 1140001
4 1 |8x60 1485DIN ROLL PIN (outer tube) 6330860 || 19 | 2 | ANTIROTATION CHAIN 1006065
3 1 |OUTER TUBE YOKE 1704027 118 | 1 |COMPLETE PROTECTION 96554026
2 2 | CROSS ASSEMBLY 1004020 |1 17 | 1 | TUBE BEARING (inner tube) 1784711
1la | 1 |PUSH PIN KIT 1581038 [| 16 | 1 |INNER TUBE SHIELD 1872026
1 1 | YOKE ASSEMBLY (TRACTOR END) 1024010 |1 15 | 1 |OUTER TUBE SHIELD 1773026
DET.[QTY DESCRIPTION CODE [DET.|QTY DESCRIPTION CODE

customer:
SICMA

customer part no.

date:
29/01/2008

drawn:
D. BASTI

note: weight [kg/lbl: ---/---

rev.

description

name)

date

title: SPARE PARTS LAY-OUT
AX4 480/733 1024010-1504260 CP SS

rev.

scale: NO

Euocaren

——c.da Salefti 66041 Atessa (CH) - Italy —

part no.:

AX47048-8007




——c.da Saletti 66041 Atessa (CH) - Italy —

1011 |PUSH PIN KIT 1581038

9 |11 |GREASE ZERK 6560006

8 | 1 |[ELASTIC RING 6320075

7 | 2 |CLOSURE RING 1133011

6 | 1 |PUSH PIN SPRING 1215016

5 [ 1 [PUSH PIN 1706016

4 11 |HUB 1 3/8" Z6 1506132

3 |1 2 |FLAT SPRING 1215001

2 | 2 |KEY 1326062

1 11 |OQUTER BODY FOR RF1/4 1504240

DET.|QTY DESCRIPTION CODE
customer: customer part no. drclen:BASTI 3%%12/:2008
note: weight [kg/lb): ---/--- E@ @ scale: Na A4 |revs
title: C@I:F‘@)D@@]EFl @[m part no.: _

rev. description namef dafe RF1/4 PULSANTE 1 3/8" Z6

1504260




